About the Authors



Ann E. Clarke, MD, MSc, FRCPC

Dr. Ann Clarke is a Professor in the Division of Rheumatology at the University of Calgary and holds The Arthritis Society Chair in Rheumatic Diseases. She is the Founder and Director of the University of Calgary Lupus/Antiphospholipid Syndrome (APS) Centre of Excellence. Her research focuses on the risk and determinants of malignancy in SLE, the economic burden of SLE, and clinical trials of novel therapeutics. Dr. Clarke has published over 450 manuscripts and is very engaged in the training of the next generation of lupus clinicians and investigators.

Affiliations: Division of Rheumatology, Cumming School of Medicine, University of Calgary



Megan R.W. Barber, MD, PhD, FRCPC

Dr. Megan Barber is a rheumatologist and clinician investigator and the Associate Director of Clinical Trials and Clinical Research for the University of Calgary Lupus Centre of Excellence. Particular research interests include antiphospholipid syndrome and novel lupus therapeutics.

Affiliations: Division of Rheumatology, Cumming School of Medicine, University of Calgary



Bryce Barr, MD, FRCPC

Dr. Bryce Barr is a nephrologist and Assistant Professor in the Department of Medicine at the University of Manitoba. He specializes in glomerulonephritis, with specific interest in lupus nephritis and ANCA-associated vasculitis and is the principal investigator of the Manitoba Glomerular Diseases Registry.

Affiliations: Section of Nephrology, Max Rady College of Medicine, Rady Faculty of Health Sciences, University of Manitoba



Kim Cheema, MD, FRCPC

Dr. Kim Cheema is a nephrologist in Calgary, Alberta with clinical expertise in glomerular conditions. She completed her internal medicine and nephrology training in Calgary, which was followed by advanced subspecialty training in Lupus and Vasculitis with Professor David Jayne.

Affiliations: Division of Nephrology, Cumming School of Medicine, University of Calgary

About the Authors



Nicholas L. Li, MD, PhD, FRCPC

Dr. Nicholas Li is a Nephrologist and Clinical Assistant Professor in the Department of Medicine at the University of Calgary. He received his PhD in human immunology from the University of Alberta and his MD from the University of Calgary, where he also completed Internal Medicine and Nephrology. Dr. Li also pursued advanced fellowship training in Lupus, Vasculitis, and Glomerulonephritis at The Ohio State University under the mentorship of Dr. Brad Rovin.

Affiliations: Division of Nephrology, Cumming School of Medicine, University of Calgary

Shifting Paradigms in the Treatment of Systemic Lupus Erythematosus

Ann E. Clarke, MD, MSc, FRCPC Megan R.W. Barber, MD, PhD, FRCPC Bryce Barr, MD, FRCPC Kim Cheema, MD, FRCPC Nicholas L. Li, MD, PhD, FRCPC

Introduction

For many years, therapeutic options for patients with systemic lupus erythematosus (SLE) have been extremely limited. However, over the past decade, with the approval of new drugs and several promising phase II trials, treatment paradigms are gradually shifting toward multi-targeted therapies for lupus nephritis (LN) and earlier usage of biologics in extra-renal lupus. Below, we will present three patient cases that illustrate how, through a multidisciplinary clinic environment, we have incorporated these shifting treatment paradigms into our delivery of care. Finally, we will conclude with a discussion of emerging therapies, which have the potential to further shift, and ultimately transform, treatment paradigms.

Lupus Nephritis

Patient Case #1

A 25-year-old southeast Asian female with a five-year history of SLE, characterized by alopecia, oral ulcers, and arthritis had been doing well on a treatment regimen of hydroxychloroquine and methotrexate. However, shortly after discontinuation of methotrexate for pregnancy planning, she developed worsening arthritis, and was diagnosed with class III LN with a modified National Institutes of Health (NIH) activity index of 6/24 and a chronicity index of 0/12. Fibrinoid necrosis was observed in one glomerulus and there were no crescents, interstitial fibrosis, or tubular atrophy. Her estimated glomerular filtration rate (eGFR) remained >90 mL/min/1.73m² and her peak urine protein:creatinine ratio (UPCR) was 175 mg/mmol with an elevated anti-double-stranded (anti-dsDNA) and a decrease in complement levels. She was started on prednisone at a dose of 0.5 mg/kg/day and mycophenolate mofetil at a dose of 1.5 g twice daily. After three months, her UPCR had decreased minimally to 150 mg/mmol and she experienced ongoing arthritis. After verifying adherence to treatment, belimumab was added to her existing therapy, which resulted in a decrease in her UPCR to 20 mg/mmol, resolution of her arthritis, and discontinuation of prednisone at six months.

Patient Case #2

A 22-year-old Indigenous female was diagnosed two years prior with class IV LN with a modified NIH activity index of 4/24 and a chronicity index of 0/12; there was one fibrocellular crescent, four glomeruli with segmental sclerosis, and no evidence of interstitial fibrosis or tubular atrophy. Her eGFR remained >90 mL/min/1.73m² and her peak UPCR was 250 mg/mmol with an elevated anti-dsDNA and a decrease in complement levels. She was started on prednisone at a dose of 0.5 mg/kg/day, mycophenolate mofetil at a dose of 1.5 g twice daily, and hydroxychloroquine. Within six months, she achieved a partial renal response; her UPCR had decreased to 125 mg/mmol and her immune serology had improved. After one year, while on mycophenolate at a dose of 1.5 g twice daily and hydroxychloroquine, her UPCR increased to 500 mg/mmol. Additionally, her eGFR decreased to 60 mL/min/1.73m², her anti-dsDNA increased, and her complement levels decreased. Once medication adherence was verified, a repeat renal biopsy was performed and showed class IV LN with a modified NIH activity index of 14/24 and a chronicity index of 2/12 with several glomeruli showing fibrocellular crescents and segmental sclerosis. Prednisone at a dose of 1 mg/kg/day was initiated, and her treatment was switched from mycophenolate mofetil to cyclophosphamide at Euro-Lupus dosing, in combination with belimumab. When the three-month course of cyclophosphamide was completed, she was switched back to mycophenolate mofetil and belimumab was continued. After one year, her UPCR had decreased to 70 mg/mmol, her eGFR had increased to >90 mL/min/1.73m², her immune serology had normalized, and prednisone was discontinued.

Induction Treatment of Active Class III or IV LN: A Multi-Targeted Approach

The preceding cases and the treatment algorithms we have developed (**Figures 1 and 2**) illustrate how our group, working in a multidisciplinary lupus/nephrology clinic, applies the recently published clinical practice guidelines (European Alliance of Associations for Rheumatology [EULAR] and Kidney Disease: Improving Global Outcomes [KIDGO])^{1,2} for the management of LN.

For both patient cases, mycophenolate was chosen as the initial induction therapy (**Figure 1A**). In case #1, as the patient experienced only a

partial renal response after three months, failing to achieve the recommended ≥25% reduction in UPCR³ (i.e., her UPCR had decreased by 14% from 175 mg/mmol to 150 mg/mmol) and she continued to experience arthritis, belimumab was added to her existing mycophenolate treatment (Figure 1B). However, if the patient had experienced no renal response or worsening, we would recommend switching between induction therapies (i.e., cyclophosphamide if the patient had started with mycophenolate or mycophenolate if the patient had started with cyclophosphamide) (Figure 1C). Given that the renal pathology is unlikely to have changed significantly within three months, a repeat biopsy would usually not be recommended at this stage.⁴ Belimumab, an inhibitor of B-lymphocyte stimulator (BLyS), also known as B-cell activating factor (BAFF), has shown promising results for the treatment of LN when added to the standard-of-care regimen of either mycophenolate or low-dose (Euro-Lupus) cyclophosphamide. An improved renal response was observed at two years (43% for belimumab vs 32% for placebo, odds ratio [OR], 1.6; 95% confidence interval [CI], 1.0 to 2.3).⁵ Post-hoc analyses revealed that belimumab did not significantly improve the renal response in patients with a baseline UPCR of ≥300 mg/mmol, in those with pure class V LN,⁶ or when added to cyclophosphamide treatment.⁵ However, belimumab reduced the risk of LN flares by 55% (hazard ratio [HR], 0.45; 95% CI, 0.28 to 0.72) across the overall population, including those with class V LN and in combination with cyclophosphamide, and reduced the risk of kidney-related events or death irrespective of baseline proteinuria or treatment regimen.⁶ Further, belimumab reduced the risk of a sustained 30% and 40% decline in eGFR.⁶

Voclosporin, a novel calcineurin inhibitor (CNI) which is not available in Canada, when combined with mycophenolate, improved renal response at one year (41% for voclosporin vs 23% for placebo, OR, 2.65; 95% CI, 1.64 to 4.27) with a very rapid decline in proteinuria,⁷ which was sustained over the three-year follow-up without a decline in the eGFR.⁸ However, given multiple trials showing belimumab's efficacy for extra-renal manifestations,^{9,10} we prefer the addition of belimumab for patients who have sub-nephrotic range proteinuria, a partial renal response at three to six months, and persistent mild-to-moderate extra-renal manifestations (as our patient in case #1) (Figure 1B). In patients who have nephrotic range proteinuria with a relatively preserved renal



Figure 1A. Induction therapy for active class III or class IV lupus nephritis; *courtesy of Ann E. Clarke, MD, MSc, FRCPC, Megan R.W. Barber, MD, PhD, FRCPC, Bryce Barr, MD, FRCPC, Kim Cheema, MD, FRCPC, Nicholas L. Li, MD, PhD, FRCPC.*

Initial therapy should include one of the following, in combination with glucocorticoids and hydroxychloroquine: 1) mycophenolic acid analogue, 2) cyclophosphamide (usually Euro-Lupus dosing), 3) mycophenolic acid analogue and belimumab, 4) mycophenolic acid analogue and a calcineurin inhibitor, or 5) cyclophosphamide and belimumab. For details on dosing and duration, refer to Kidney Disease: Improving Global Outcomes (KDIGO) Lupus Nephritis Work Group. KDIGO 2024 Clinical Practice Guideline for the Management of Lupus Nephritis; 2024.

Abbreviations: CKD: chronic kidney disease, CNI: calcineurin inhibitor, CYC: cyclophosphamide, MPAA: mycophenolic acid analogue (i.e., mycophenolate mofetil or mycophenolic acid), RAASi: renin-angiotensin-aldosterone system inhibitors, SGLT2i: sodium-glucose cotransporter 2 inhibitors

function (in the voclosporin trial, patients with an eGFR of \leq 45 mL/min/1.73m² were excluded) and no extra-renal manifestations, we prefer the addition of a CNI (Figure 1B). Belimumab is now listed on several provincial formularies for induction therapy in LN (only Quebec also provides public funding for extra-renal indications). Although the trial showing efficacy of belimumab in LN used the intravenous formulation,⁵ both the intravenous and subcutaneous formulations have been approved by Health Canada for treatment of LN and we use both interchangeably, largely dependent on patient preference. In Canada, tacrolimus or cyclosporin are used in lieu of voclosporin despite limited data on their effectiveness in combination with mycophenolate.^{11,12} The decision whether to initiate belimumab or a CNI at the start of induction or only if the renal response is sub-optimal is a challenging one. Some patients will achieve remission with a single induction agent. For

these patients, a multi-targeted approach may be an overtreatment, imposing an unnecessary medication burden, potentially compromising compliance with treatment, and increasing the risk of adverse events. However, in others, particularly those with prior episodes of LN and impaired renal function, delaying the initiation of a multi-targeted approach may prolong the duration of sub-optimal therapies and hasten the accumulation of renal damage. Unfortunately, there are currently no clinical, biochemical, or immunological features that will allow reliable prediction of who will respond to induction with a single agent or who will benefit from the addition of belimumab versus a CNI. In our multidisciplinary lupus/nephrology practice, patients beginning induction are closely monitored to assess the adequacy of their response to treatment, and the decision if, and when, to initiate multi-targeted therapy is shared between the patient and the health care team.

Shifting Paradigms in the Treatment of Systemic Lupus Erythematosus



Figure 1B. Recommended approach if a partial renal response is observed at three to six months (in patients starting on monotherapy with either a mycophenolic acid analogue or cyclophosphamide); *courtesy of Ann E. Clarke, MD, MSc, FRCPC, Megan R.W. Barber, MD, PhD, FRCPC, Bryce Barr, MD, FRCPC, Kim Cheema, MD, FRCPC, Nicholas L. Li, MD, PhD, FRCPC.*

If a partial renal response is observed (defined as a <25% reduction in proteinuria at three months or a <50% reduction in proteinuria at six months, and the eGFR is not within 10% of baseline), in patients with no extra-renal symptoms and non-severe renal disease, the addition of a calcineurin inhibitor or belimumab should be considered. In patients with severe or refractory renal disease, switching between induction therapies or the addition of an anti-CD20 would be appropriate. Adherence should always be verified before modifying the therapy regimen.

In patients with a partial renal response and extra-renal symptoms, we would recommend a similar approach excluding the use of calcineurin inhibitors, as there is limited data on their efficacy in extra-renal lupus. In patients with non-severe renal disease and severe extra-renal disease, therapy should be guided by the severity of the extra-renal disease.¹ In general, the most severe manifestation should guide therapy (e.g., if a patient has thrombocytopenia of $<20 \times 10^{9}$ /L and non-severe renal disease and sub-nephrotic range proteinuria, it would not be appropriate to add belimumab; treatment should be dictated by the thrombocytopenia and the addition of an anti-CD20 would likely be most appropriate).

¹Severe extra-renal disease refers to major organ-threatening disease such as myelitis, myocarditis, pneumonitis, mesenteric vasculitis, or immune thrombocytopenia with platelets at $<20 \times 10^{9}$ /L

Abbreviations: CNI: calcineurin inhibitor, CYC: cyclophosphamide, eGFR: estimated glomerular filtration rate, MPAA; mycophenolic acid analogue (i.e., mycophenolate mofetil or mycophenolic acid)



Figure 1C. Recommended approach if no renal response is observed at three to six months (in patients starting on monotherapy with either a mycophenolic acid analogue or cyclophosphamide); *courtesy of Ann E. Clarke, MD, MSc, FRCPC, Megan R.W. Barber, MD, PhD, FRCPC, Bryce Barr, MD, FRCPC, Kim Cheema, MD, FRCPC, Nicholas L. Li, MD, PhD, FRCPC.*

If no renal response is observed at three to six months (i.e., proteinuria and eGFR show no improvement or worsen), we would recommend switching between induction therapies. Adherence to treatment should always be verified before modifying therapy.

Abbreviations: CNI: calcineurin inhibitor, CYC: cyclophosphamide, eGFR: estimated glomerular filtration rate, MPAA: mycophenolic acid analogue (i.e., mycophenolate mofetil or mycophenolic acid)

In case #2, the patient experienced a partial renal response at six months with a decrease in UPCR from 250 mg/mmol to 125 mg/mmol. However, six months later, her UPCR had increased 4-fold to 500 mg/mmol, far exceeding the recommended target of <70–80 mg/mmol at 12 months post initiation of induction,^{3,13-15} (Figure 2). At this stage, we recommend a repeat renal biopsy to determine if the rising proteinuria reflects ongoing active LN, or an alternative diagnosis (e.g., thrombotic microangiopathy or cryoglobulinemia), or irreversible renal damage (Figure 2). Biopsy-guided treatment decisions are preferred, given that clinical features and laboratory tests are often discordant with renal pathology. Basing treatment decisions on laboratory tests alone may result in excessive immunosuppression or organ-threatening treatment delays. In this patient, the repeat biopsy revealed significantly active class IV LN; hence, induction therapy was switched to Euro-Lupus cyclophosphamide in combination with belimumab (Figure 2). Although belimumab treatment did not improve the renal response in patients with a baseline UPCR of \geq 300 mg/mmol or

in combination with cyclophosphamide, post-hoc analysis revealed that it reduced the risk of an LN flare when combined with cyclophosphamide and reduced the risk of kidney-related events or death regardless of baseline proteinuria or treatment regimen.⁶ Hence, there may be a long-term benefit in adding belimumab to cyclophosphamide induction, particularly in patients with previous LN flares or declining eGFR (as in this patient case).

The addition of an anti-CD20 (i.e., rituximab) to mycophenolate could also be an option. Although the phase III trial of rituximab added to mycophenolate did not achieve its primary outcome of complete or partial renal response at one year (56.9 % for rituximab vs 45.8% for placebo, p=0.18),¹⁶ the complete renal response at 78 weeks was much higher in rituximab-treated patients who achieved complete peripheral B-cell depletion (47% for those with complete depletion vs 13% for those without, OR, 5.8; 95% CI, 1.2 to 28).¹⁷ In addition, we and others^{18,19} have repeatedly observed efficacy in patients who had a sub-optimal response to standard induction therapy. In a Phase II trial,²⁰ it was found that obinutuzumab, a more



Figure 2. Recommended approach if a partial or no renal response is observed at 12 months (in patients starting on monotherapy with either a mycophenolic acid analogue or cyclophosphamide); *courtesy of Ann E. Clarke, MD, MSc, FRCPC, Megan R.W. Barber, MD, PhD, FRCPC, Bryce Barr, MD, FRCPC, Kim Cheema, MD, FRCPC, Nicholas L. Li, MD, PhD, FRCPC.*

If a partial or no renal response is observed at 12 months, we would recommend a repeat renal biopsy with therapy guided by the renal pathology. In patients with non-severe renal and extra-renal disease, the addition of a calcineurin inhibitor or belimumab should be considered, whereas in those with severe renal or extra-renal disease, switching between induction therapies or the addition of an anti-CD20 would be appropriate. In patients with scarring, therapy should be guided by the severity of the extra-renal symptoms. If no extra-renal symptoms are observed, supportive chronic kidney disease care (e.g., renin-angiotensin-aldosterone system inhibitors +/- sodium-glucose cotransporter 2 inhibitors) should be initiated or maintained. For non-severe extra-renal disease, either anifrolumab or belimumab could be considered (anifrolumab may also be appropriate for severe skin disease). For severe extra-renal disease, switching between induction therapies or the addition of an anti-CD20 is recommended.

¹ Throughout therapy, adherence should be continuously verified. Once a renal response has been achieved, maintenance therapy should continue for at least three years. Patients initially treated with a mycophenolic acid analogue should continue it; patients initially treated with cyclophosphamide should be switched to a mycophenolic acid analogue. If belimumab or calcineurin inhibitors were used during induction, they can be continued. In patients contemplating pregnancy, azathioprine should be used for maintenance in lieu of a mycophenolic acid analogue. For details on maintenance therapy, refer to Fanouriakis A, *et al.* EULAR recommendations for the management of systemic lupus erythematosus: 2023 update and Kidney Disease: Improving Global Outcomes (KDIGO) Lupus Nephritis Work Group. KDIGO 2024 Clinical Practice Guideline for the Management of Lupus Nephritis; 2024.

² Patients with nephrotic-range proteinuria at baseline may require an additional 6–12 months to achieve proteinuria of <80 mg/mmol.

³ Severe extra-renal disease refers to major organ-threatening disease such as myelitis, myocarditis, pneumonitis, mesenteric vasculitis, or immune thrombocytopenia with platelets at $<20 \times 10^{9}$ /L

Abbreviations: CKD: chronic kidney disease, CNI: calcineurin inhibitor, eGFR: estimated glomerular filtration rate, MPAA: mycophenolic acid analogue (i.e., mycophenolate mofetil or mycophenolic acid)

potent B-cell depleting agent than rituximab, when added to mycophenolate, improved renal response at two years (41% for obinutuzumab vs 23% for placebo, difference, 19%; 95% CI, 2.7% to 35%) and in a post-hoc analysis, reduced the risk of LN flares by 57% (HR, 0.43; 95% CI, 0.20 to 0.95) and preserved eGFR.²¹ Phase III trials with obinutuzumab are ongoing for both LN and extra-renal lupus. Anifrolumab, which blocks the type 1 interferon receptor (discussed in detail below), has not yet been shown to be effective in LN.^{22,23} A phase III LN trial is ongoing; currently, there is no evidence to support its use in LN.

Patients who, upon repeat biopsy, do not have active renal pathology or extra-renal manifestations do not require additional immunosuppressive therapy, and supportive care with agents such as a renin-angiotensin-aldosterone system (RAAS) inhibitor should be maintained or added. The addition of a sodium-glucose cotransporter 2 (SGLT2) inhibitor may also be reasonable in this context for attenuating the progression of chronic kidney disease, though data for their use in LN are limited.²⁴ In patients without active renal histology but with extra-renal manifestations, the need for additional immunosuppressive therapies should be guided by the severity of these manifestations (Figure 2).

Extra-renal Lupus

Patient Case #3

A 63-year-old white female with a 10-year history of SLE had extensive discoid lesions on her scalp, face, chest, back, and extremities, arthritis, thrombocytopenia $(>50 \times 10^{9}/L)$, and a positive antinuclear antibody (ANA) test. Despite treatment with hydroxychloroquine, chloroquine, quinacrine, methotrexate, azathioprine, mycophenolate, belimumab, rituximab, intravenous gammaglobulin, and prednisone, she continued to have diffuse erythematous, scaly lesions with atrophic plaques and follicular plugging (Photos 1A and 2A). Anifrolumab was initiated, and after only two treatments, she experienced dramatic improvement in her cutaneous lesions (Photos 1B and 2B), which was maintained (Photos 1C and 2C). She was able to discontinue prednisone therapy, her arthritis resolved, and her platelets normalized.

Treatment of Extra-Renal Lupus: Earlier Introduction of Biologics

This patient experienced a rapid and sustained response to anifrolumab after failing multiple conventional immunosuppressive therapies and biologics. Anifrolumab was approved by Health Canada for treating extra-renal lupus in 2021 and it has recently been listed on many provincial formularies. In the first of two phase III trials, anifrolumab did not achieve its primary outcome (SLE Responder Index of 4 [SRI-4]) at one year (36% for anifrolumab vs 40% for placebo; difference, -4.2%; 95% CI, -14.2% to 5.8%)²⁵; however, informed by the results of this trial and before unblinding, the primary outcome of the second of the phase III trials was changed to the British Isles Lupus Assessment Group (BILAG)-based Composite Lupus Assessment (BICLA). The primary outcome was achieved in this second trial at one year (47.8% for anifrolumab vs 31.5% for placebo, difference, 16.3%: 95% Cl. 6.3% to 26.3%). There was a particularly rapid improvement in patients with mucocutaneous involvement (≥50% reduction in Cutaneous Lupus Erythematosus Disease Area and Severity Index (CLASI) at 12 weeks of 49.0% for anifrolumab vs 25.0% for placebo, difference, 24.0%; 95% CI, 4.3% to 43.6%).²⁶ Accordingly, in our case of severe discoid lupus, we observed a dramatic improvement after only two doses of anifrolumab, which was sustained through 11 months of follow-up and the patient was able to discontinue long-term usage of prednisone. Over a four-year follow-up period,²⁷ patients receiving anifrolumab experienced greater improvement and lower cumulative glucocorticoid use (as observed in our patient). The most significant safety concerns were a higher incidence of Herpes zoster (13.4% among all anifrolumab-exposed vs 3.6% among all placebo-exposed), mostly occurring during the first year of therapy, latent tuberculosis (4.8% among anifrolumab-exposed vs 1.1% among placebo-exposed), and influenza (6.4% among anifrolumab-exposed vs 3.1% among placebo-exposed).

Although our patient only received biologics after she became refractory to other therapies, recent guidelines¹ recommend that biologics (i.e., belimumab and anifrolumab) can be considered early in patients with mild-to-moderate disease who are not responding to hydroxychloroquine alone or are unable to taper prednisone to ≤5 mg/day (but preferably discontinue). However, the guidelines do



Pre-anifrolumab

Post 2 Doses

Post 11 Doses

Photo 1A, B, C. Photos taken immediately pre (A) and post two doses (B) and post 11 doses (C) of anifrolumab; photos courtesy of Megan R.W. Barber, MD, PhD, FRCPC.



Pre-anifrolumab

Post 2 Doses

Post 11 Doses

Photo 2A, B, C. Photos taken immediately pre (A) and post two doses (B) and post 11 doses (C) of anifrolumab; photos courtesy of Megan R.W. Barber, MD, PhD, FRCPC.

not address the positioning before or after conventional immunosuppressive drugs and the preferred biologic.

Both belimumab and anifrolumab were shown to be effective in patients with predominantly mucocutaneous and musculoskeletal manifestations, although only the anifrolumab trials used a specific instrument to demonstrate mucocutaneous improvement (CLASI), whereas the belimumab trials used generic outcome measures (SRI-4, BILAG). In our practice, decisions regarding the timing and choice of biologic are influenced by both clinical features and biologic reimbursement policies and are shared between the patient and the health care team. In major organ-threatening disease, we may consider adding belimumab or anifrolumab to conventional immunosuppressive therapy, but we never use these therapeutics as the sole immunosuppressive therapy in these cases.

Emerging Therapies: Promising Phase II Results with Ongoing Phase III Trials²⁸

B-Cell Inhibition

Telitacicept, an inhibitor of both BLyS and a proliferation-inducing ligand (APRIL), molecules important in B-cell differentiation and maturation, achieved its primary endpoint of an SRI-4 response at 48 weeks across all three doses of telitacicept, (75.8% for 240 mg subcutaneously weekly, 68.3% for 160 mg weekly, 71.0% for 80 mg weekly vs 33.9% for placebo, p<0.001).²⁹ A Phase III trial (published only as an abstract³⁰) demonstrated a similar SRI-4 response rate for the 160 mg dosage of telitacicept at 52 weeks (82.6% for telitacicept vs 38.1% for placebo, p<0.005). The magnitude of the difference between telitacicept and placebo (34% to 45%) is far greater than that observed for belimumab (10% to 14%), which only inhibits BLyS,^{9,10} and that observed in most other lupus trials. However, the telitacicept trials have only been conducted in China and a global Phase III trial for extra-renal lupus is ongoing.

lanalumab also has a dual mechanism of action, binding to the BAFF receptor and inhibiting BAFF-receptor signalling, and eliminating B cells by enhancing the ability of natural killer cells to mediate antibody dependent cellular cytotoxicity. In a Phase II study, the primary endpoint, which was the SRI-4 response and a sustained reduction in prednisone, was achieved at 28 weeks (44% for ianalumab vs 9% for placebo, difference, 34.5%; 90% CI, 19.2% to 49.4%). In addition, fewer flares and a greater attainment of the lupus low disease activity state (LLDAS) were also observed.³¹ Although the sample was small (ianalumab n=34, placebo n=33) and follow-up was short, these results were considered sufficiently promising to initiate phase III trials of ianalumab for both LN and extra-renal lupus.

Intracellular Signalling

Deucravacitinib, an oral inhibitor of tyrosine kinase and downstream signalling mediated by type 1 interferon, interleukin (IL)-12, and IL-23, achieved its primary endpoint of the SRI-4 response at 32 weeks (58% for deucravacitinib 3 mg twice daily vs 34% for placebo, OR, 2.8; 95% CI, 1.5 to 5.1) as well as all of its secondary endpoints at 48 weeks (SRI-4, BICLA response, LLDAS, CLASI, and joint count).³² Phase III trials of deucravacitinib for extra-renal lupus are ongoing.

In a multi-armed trial assessing upadacitinib, an oral Janus kinase (JAK) inhibitor (30 mg/day) alone, elsubrutinib, a Bruton's tyrosine kinase inhibitor [BTKi] (60 mg/day) alone, and in combination (upadacitinib 30 mg/day + elsubrutinib 60 mg/day or upadacitinib 15 mg/day + elsubrutinib 60 mg/day), upadacitinib 30 mg alone or in combination achieved its primary endpoint of SRI-4 response and steroids ≤10 mg/day at 24 weeks (54.8% for upadacitinib 30 mg alone vs 37.3% for placebo, p<0.05).33 Key efficacy endpoints of SRI-4, BICLA, LLDAS, and flare rate were also met at 48 weeks in these groups. Upadacitinib 30 mg/day as monotherapy in extra-renal lupus is being pursued in Phase III trials. It should be noted that baracitinib, another JAK inhibitor,^{34,35} and several BTKi^{36,37} have had inconsistent efficacy in SLE, therefore, further development of these therapies has been halted. Despite the concerns of malignancy and major adverse cardiovascular events associated with JAK inhibitors in rheumatoid arthritis, there were no significant safety signals in either the deucravacitinib or upadacitinib phase II trials.

Co-Stimulation

Dapirolizumab targets the CD40 ligand (CD40L) on T-cells, inhibiting the interaction between the CD40L and CD40 receptor on antigen-presenting cells and B cells. Early studies with this agent were suspended due to increased rates of thromboembolism, potentially resulting from the functional Fc domain, which promoted platelet activation and aggregation. In a phase II trial with modified dapirolizumab, the primary objective of establishing a dose-response relationship based on the BICLA response at 24 weeks was not met, but improvements were observed across multiple clinical measures and thrombosis was not increased.³⁸ Phase III studies assessing dapirolizumab for extra-renal lupus should be concluding shortly.

Plasmacytoid Dendritic Cells

Litifilimab targets plasma dendritic cells, suppressing the generation of interferon and other inflammatory cytokines. Treatment with litifilimab improved both musculoskeletal (change from baseline to 24 weeks in number of active joints: -15.0 for litifilimab vs -11.6 for placebo, difference, -3.4; 95% Cl, -6.7 to -0.2)³⁹ and mucocutaneous manifestations (percent change from baseline to 16 weeks in the CLASI-activity score ranged from -38.8% to -47.9% across three doses of litifilimab vs -14.5% with placebo).⁴⁰ However, most secondary endpoints were not met in either trial and there was an increased incidence of herpetic infections. Phase III trials with litifilimab are ongoing for both extra-renal and cutaneous lupus.

Cellular Therapies

Cellular therapies have the potential to revolutionize the treatment of SLE leading to an immunological reset with subsequent prolonged discontinuation of all lupus therapies. The first case series of successful treatment of five refractory SLE patients with autologous anti-CD19 chimeric antigen receptor (CAR) T-cells appeared in 2022.41 A recent study that included up to 29 months of follow-up reported a durable and medication-free remission.⁴² The cytokine release and immune effector cell-associated neurotoxicity syndromes usually observed in the treatment of B-cell-derived malignancies with CAR T-cells were less severe and less frequent, likely related to a reduced target-cell burden. CAR T-cells are produced by leukapheresis of lymphocytes from the SLE patients' blood, T lymphocyte transfection with a viral vector encoding the CAR directed against CD19, followed by in-vitro expansion, and reinfusion.43 Prior to leukapheresis, immunosuppressive therapies must be stopped, and corticosteroids reduced to <10 mg/day to allow for the development of functional lymphocytes. Prior to reinfusion, preconditioning (usually with cyclophosphamide and fludarabine) is required to facilitate in-vivo CAR T-cell proliferation and survival. After infusion,

there is a rapid expansion of CAR T-cells, followed by a deep B-cell depletion, and the reappearance of B-cells after a mean of 112 days. Although B-cell depletion is relatively brief, the reconstituted B-cells are naïve and do not produce SLE-specific antibodies and complete remission is achieved by three months.

Interest in cellular therapies for SLE has exploded with at least 20 ongoing Phase I/II trials. Future strategies may include alternative or combination targets (such as B-cell maturation antigen), synthesis of CARs on alternative cells (such as natural killer cells or macrophages), virus-free CAR engineering, and allogenic off-the-shelf T-cells. Allogenic cells would shorten the wait time pre-infusion, eliminate the need to cease immunosuppressive therapy pre-leukapheresis (as there is no apheresis), and potentially obviate the need for pre-conditioning and hospitalization.

Conclusion

The advent of multi-targeted therapies and the earlier initiation of biologics (as illustrated in our patient cases), combined with the numerous promising phase II trials and burgeoning interest in cellular therapies, have facilitated a shift and potentially a transformation in the treatment paradigms for SLE. Given the complexity of the disease and its evolving treatments, it is optimal, where possible, to deliver care in consultation with an experienced team in a multidisciplinary clinic environment. If a multidisciplinary clinic is not available, the treating rheumatologist should make every effort to consult with the relevant specialists at times of crucial clinical decisions.

Correspondence

Ann E. Clarke, MD, MSc, FRCPC Email: aeclarke@ucalgary.ca

Financial disclosures

A.C.: Consulting/Advisory Boards/Honoraria: AZ, BMS, GSK, Roche, Otsuka Research Funding: GSK M.B.: Abbvie, AstraZeneca, GSK, Janssen, and Sanofi-Genzyme B.B.: Consultancy/honoraria: Otsuka, GSK, and Novartis K.C.: Alexion, Novartis, Otsuka, GSK N.L.: Advisory board: GSK

References

- Fanouriakis A, Kostopoulou M, Andersen J, Aringer M, Arnaud L, Bae SC, et al. EULAR recommendations for the management of systemic lupus erythematosus: 2023 update. Ann Rheum Dis. 2024;83(1):15-29. doi: 10.1136/ard-2023-224762.
- Kidney Disease: Improving Global Outcomes (KDIGO) Lupus Nephritis Work Group. KDIGO 2024 Clinical Practice Guideline for the Management of Lupus Nephritis. Kidney Int. 2024;105(1S):S1-S69. doi: 10.1016/j.kint.2023.09.002
- Fanouriakis A, Kostopoulou M, Cheema K, Anders HJ, Aringer M, Bajema I, et al. 2019 Update of the Joint European League Against Rheumatism and European Renal Association-European Dialysis and Transplant Association (EULAR/ERA-EDTA) recommendations for the management of lupus nephritis. Ann Rheum Dis. 2020;79(6):713-723. doi: 10.1136/ annrheumdis-2020-216924
- Malvar A, Alberton V, Lococo B, Lourenco M, Martinez J, Burna L, et al. Remission of lupus nephritis: the trajectory of histological response in successfully treated patients. Lupus Sci Med. 2023;10(1):e000932. doi: 10.1136/lupus-2023-000932
- Furie R, Rovin BH, Houssiau F, Malvar A, Teng YKO, Contreras G, et al. Two-year, randomized, controlled trial of belimumab in lupus nephritis. N Engl J Med. 2020;383(12):1117-1128. doi: 10.1056/NEJMoa2001180
- Rovin BH, Furie R, Teng YKO, Contreras G, Malvar A, Yu X, et al. A secondary analysis of the Belimumab International Study in Lupus Nephritis trial examined effects of belimumab on kidney outcomes and preservation of kidney function in patients with lupus nephritis. Kidney Int. 2022;101(2):403-413. doi: 10.1016/j.kint.2021.08.027
- Rovin BH, Teng YKO, Ginzler EM, Arriens C, Caster DJ, Romero-Diaz J, et al. Efficacy and safety of voclosporin versus placebo for lupus nephritis (AURORA 1): a double-blind, randomised, multicentre, placebo-controlled, phase 3 trial. Lancet. 2021;397(10289):2070-2080. doi: 10.1016/S0140-6736(21)00578-X
- Saxena A, Ginzler EM, Gibson K, Satirapoj B, Santillan AEZ, Levchenko O, et al. Safety and efficacy of longterm voclosporin treatment for lupus nephritis in the phase 3 AURORA 2 clinical trial. Arthritis Rheumatol. 2024;76(1):59-67. doi: 10.1002/art.42657
- Navarra SV, Guzman RM, Gallacher AE, Hall S, Levy RA, Jimenez RE, et al. Efficacy and safety of belimumab in patients with active systemic lupus erythematosus: a randomised, placebo-controlled, phase 3 trial. Lancet. 2011;377(9767):721-731. doi: 10.1016/S0140-6736(10)61354-2
- Furie R, Petri M, Zamani O, Cervera R, Wallace DJ, Tegzova D, et al. A phase III, randomized, placebocontrolled study of belimumab, a monoclonal antibody that inhibits B lymphocyte stimulator, in patients with systemic lupus erythematosus. Arthritis Rheum. 2011;63(12):3918-3930. doi: 10.1002/art.30613
- Liu Z, Zhang H, Liu Z, Xing C, Fu P, Ni Z, et al. Multitarget therapy for induction treatment of lupus nephritis: a randomized trial. Ann Intern Med. 2015;162(1):18-26.

- 12. Zhou T, Zhang X, Lin W, Lin S. Multitarget Therapy: An Effective and Safe Therapeutic Regimen for Lupus Nephritis. J Pharm Pharm Sci. 2019;22(1):365-375. doi: 10.7326/M14-1030
- Moroni G, Gatto M, Tamborini F, Quaglini S, Radice F, Saccon F, et al. Lack of EULAR/ERA-EDTA response at 1 year predicts poor long-term renal outcome in patients with lupus nephritis. Ann Rheum Dis. 2020;79(8):1077-1083. doi: 10.1136/ annrheumdis-2020-216965
- Tamirou F, Lauwerys BR, Dall'Era M, Mackay M, Rovin B, Cervera R, et al. A proteinuria cut-off level of 0.7 g/day after 12 months of treatment best predicts long-term renal outcome in lupus nephritis: data from the MAINTAIN Nephritis Trial. Lupus Sci Med. 2015;2(1):e000123. doi: 10.1136/lupus-2015-000123
- Dall'Era M, Cisternas MG, Smilek DE, Straub L, Houssiau FA, Cervera R, et al. Predictors of long-term renal outcome in lupus nephritis trials: lessons learned from the Euro-Lupus Nephritis cohort. Arthritis Rheumatol. 2015;67(5):1305-1313. doi: 10.1002/art.39026
- Rovin BH, Furie R, Latinis K, Looney RJ, Fervenza FC, Sanchez-Guerrero J, et al. Efficacy and safety of rituximab in patients with active proliferative lupus nephritis: the Lupus Nephritis Assessment with Rituximab study. Arthritis Rheum. 2012;64(4):1215-1226. doi: 10.1002/art.34359
- Gomez Mendez LM, Cascino MD, Garg J, Katsumoto TR, Brakeman P, Dall'Era M, et al. Peripheral blood B cell depletion after rituximab and complete response in lupus nephritis. Clin J Am Soc Nephrol. 2018;13(10):1502-9. doi: 10.2215/CJN.01070118.
- Alshaiki F, Obaid E, Almuallim A, Taha R, El-Haddad H, Almoallim H. Outcomes of rituximab therapy in refractory lupus: a meta-analysis. Eur J Rheumatol. 2018;5(2):118-126. doi: 10.5152/eurjrheum.2018.17096
- Arora S, Rovin BH. Expert Perspective: An Approach to Refractory Lupus Nephritis. Arthritis Rheumatol. 2022;74(6):915-926. doi: 10.1002/art.42092
- Furie RA, Aroca G, Cascino MD, Garg JP, Rovin BH, Alvarez A, et al. B-cell depletion with obinutuzumab for the treatment of proliferative lupus nephritis: a randomised, double-blind, placebo-controlled trial. Ann Rheum Dis. 2022;81(1):100-107. doi: 10.1136/ annrheumdis-2021-220920
- Rovin BH, Furie RA, Ross Terres JA, Giang S, Schindler T, Turchetta A, et al. Kidney Outcomes and preservation of kidney function with obinutuzumab in patients with lupus nephritis: a post hoc analysis of the NOBILITY trial. Arthritis Rheumatol. 2024;76(2):247-254. doi: 10.1002/art.42734
- 22. Jayne D, Rovin B, Mysler EF, Furie RA, Houssiau FA, Trasieva T, et al. Phase II randomised trial of type I interferon inhibitor anifrolumab in patients with active lupus nephritis. Ann Rheum Dis. 2022;81(4):496-506. doi: 10.1136/annrheumdis-2021-221478
- Jayne D, Rovin B, Mysler E, Furie R, Houssiau F, Trasieva T, et al. Anifrolumab in lupus nephritis: results from second-year extension of a randomised phase II trial. Lupus Sci Med. 2023;10(2) :e000910. doi: 10.1136/ lupus-2023-000910

- 24. Wang H, Li T, Sun F, Liu Z, Zhang D, Teng X, et al. Safety and efficacy of the SGLT2 inhibitor dapagliflozin in patients with systemic lupus erythematosus: a phase I/II trial. RMD Open. 2022;8(2):e002686. doi: 10.1136/ rmdopen-2022-002686
- Furie RA, Morand EF, Bruce IN, Manzi S, Kalunian KC, Vital EM, et al. Type I interferon inhibitor anifrolumab in active systemic lupus erythematosus (TULIP-1): a randomised, controlled, phase 3 trial. Lancet Rheumatol. 2019;1(4):e208-e219. doi: 10.1016/S2665-9913(19)30076-1
- Morand EF, Furie R, Tanaka Y, Bruce IN, Askanase AD, Richez C, et al. Trial of anifrolumab in active systemic lupus erythematosus. N Engl J Med. 2020;382(3):211-221. doi: 10.1056/NEJMoa1912196
- Kalunian KC, Furie R, Morand EF, Bruce IN, Manzi S, Tanaka Y, et al. A randomized, placebo-controlled phase iii extension trial of the long-term safety and tolerability of anifrolumab in active systemic lupus erythematosus. Arthritis Rheumatol. 2023;75(2):253-265. doi: 10.1002/art.42392
- Papachristodoulou E, Kyttaris VC. New and emerging therapies for systemic lupus erythematosus. Clin Immunol. 2024;263:110200. doi: 10.1016/j. clim.2024.110200
- Wu D, Li J, Xu D, Merrill JT, van Vollenhoven RF, Liu Y, et al. Telitacicept in patients with active systemic lupus erythematosus: results of a phase 2b, randomised, double-blind, placebo-controlled trial. Ann Rheum Dis. 2024;83(4):475-487. doi: 10.1136/ard-2023-224854
- 30. Wu D, Li J, Xu D, Wang L, Fang J, Ross D, et al. Telitacicept, a human recombinant fusion protein targeting b lymphocyte stimulator (BlyS) and a proliferation-inducing ligand (APRIL), in systemic lupus erythematosus (SLE): results of a phase 3 study. ACR Convergence 2022; 2022 Nov 14; Philadelphia, USA. Available from: https://acrabstracts.org/abstract/ telitacicept-a-human-recombinant-fusion-proteintargeting-b-lymphocyte-stimulator-blys-and-aproliferation-inducing-ligand-april-in-systemic-lupus-erythematosus-sle-results-of-a-phase-3-study/
- Shen N, Ignatenko S, Gordienko A, Hernández JC, Agmon-Levin N, Narongroenknawin P, et al. Phase 2 safety and efficacy of subcutaneous (s.c.) dose ianalumab (VAY736; Anti-BAFFR mAb) administered monthly over 28 weeks in patients with systemic lupus erythematosus (SLE) of moderate-to-severe activity. ACR Convergence 2023; 2023 Nov 14; San Diego, USA. Available from: https://acrabstracts.org/abstract/ phase-2-safety-and-efficacy-of-subcutaneous-s-cdose-ianalumab-vay736-anti-baffr-mab-administeredmonthly-over-28-weeks-in-patients-with-systemic--lupus-erythematosus-sle-of-moderate-to-severe/
- Morand E, Pike M, Merrill JT, van Vollenhoven R, Werth VP, Hobar C, et al. Deucravacitinib, a tyrosine kinase 2 inhibitor, in systemic lupus erythematosus: a Phase II, randomized, double-blind, placebo-controlled trial. Arthritis Rheumatol. 2023;75(2):242-252. doi: 10.1002/ art.42391
- Merrill J, Tanaka Y, D'Cruz D, Vila-Rivera K, Siri D, Zeng X, et al. Efficacy and safety of upadacitinib or elsubrutinib alone or in combination for patients with systemic lupus erythematosus: a phase 2 randomized controlled trial. Arthritis Rheumatol 2024; doi:10.1002/ art.42926

- Morand EF, Vital EM, Petri M, van Vollenhoven R, Wallace DJ, Mosca M, et al. Baricitinib for systemic lupus erythematosus: a double-blind, randomised, placebo-controlled, phase 3 trial (SLE-BRAVE-I). Lancet. 2023;401(10381):1001-1010. doi: 10.1016/ S0140-6736(22)02607-1
- Petri M, Bruce IN, Dorner T, Tanaka Y, Morand EF, Kalunian KC, et al. Baricitinib for systemic lupus erythematosus: a double-blind, randomised, placebocontrolled, phase 3 trial (SLE-BRAVE-II). Lancet. 2023;401(10381):1011-1019. doi: 10.1016/S0140-6736(22)02546-6
- Isenberg D, Furie R, Jones NS, Guibord P, Galanter J, Lee C, et al. efficacy, safety, and pharmacodynamic effects of the Bruton's tyrosine kinase inhibitor fenebrutinib (GDC-0853) in systemic lupus erythematosus: results of a Phase II, randomized, double-blind, placebo-controlled trial. Arthritis Rheumatol. 2021;73(10):1835-1846. doi: 10.1002/ art.41811
- 37. Wallace DJ, Dorner T, Pisetsky DS, Sanchez-Guerrero J, Patel AC, Parsons-Rich D, et al. Efficacy and safety of the Bruton's tyrosine kinase inhibitor evobrutinib in systemic lupus erythematosus: results of a Phase II, randomized, double-blind, placebo-controlled dose-ranging trial. ACR Open Rheumatol. 2023;5(1):38-48. doi: 10.1002/acr2.11511
- Furie RA, Bruce IN, Dorner T, Leon MG, Leszczynski P, Urowitz M, et al. Phase 2, randomized, placebocontrolled trial of dapirolizumab pegol in patients with moderate-to-severe active systemic lupus erythematosus. Rheumatology (Oxford). 2021;60(11):5397-5407. doi: 10.1093/rheumatology/ keab381
- Furie RA, van Vollenhoven RF, Kalunian K, Navarra S, Romero-Diaz J, Werth VP, et al. Trial of Anti-BDCA2 antibody litifilimab for systemic lupus erythematosus. N Engl J Med. 2022;387(10):894-904. doi: 10.1056/ NEJMoa2118025
- Werth VP, Furie RA, Romero-Diaz J, Navarra S, Kalunian K, van Vollenhoven RF, et al. Trial of Anti-BDCA2 antibody litifilimab for cutaneous lupus erythematosus. N Engl J Med. 2022;387(4):321-31. doi: 10.1056/NEJMoa2118024
- Mackensen A, Muller F, Mougiakakos D, Boltz S, Wilhelm A, Aigner M, et al. Anti-CD19 CAR T cell therapy for refractory systemic lupus erythematosus. Nat Med. 2022;28(10):2124-2132. doi: 10.1038/ s41591-022-02017-5
- Muller F, Taubmann J, Bucci L, Wilhelm A, Bergmann C, Volkl S, et al. CD19 CAR T-cell therapy in autoimmune disease - a case series with follow-up. N Engl J Med. 2024;390(8):687-700. doi: 10.1056/NEJMoa2308917
- 43. Schett G, Mackensen A, Mougiakakos D. CAR T-cell therapy in autoimmune diseases. Lancet. 2023;402(10416):2034-2044. doi: 10.1016/S0140-6736(23)01126-1